
Certificate No.: YIELD UNIT 2019

Date of Test: 2019/05/16

Applicant: MProps

Description: YIELD UNIT 100mm

TEST RESULTS
The results of the compression test carried out on the YIELD UNIT 100mm are summarised in Table 
1.
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The results of the compression test carried out on the Yield Unit 100mm are summarised in Table 1. 


